




 

 

 

f 
 
 
 
 
  
 

 

Onondaga County, NY 
Oak Orchard Wastewater Treatment Plant 

Comprehensive Performance Evaluation  

 
August 2014 





 

Table of Contents 

1. Introduction .......................................................................................................................................... 1 

2. Existing Facilities ................................................................................................................................. 2 

2.1 Preliminary and Primary Treatment .......................................................................................... 2 

2.2 Secondary Treatment ............................................................................................................... 3 
[...]
from tank configuration to loading rates and return activated sludge capabilities. A list of these 
criteria and Oak Orchard’s corresponding scores is provided below: 

Clarifier configuration  ................................... Score: -10 points 

Clarifier surface overflow rate  ...................... Score: 12 points 

Depth at weirs ............................................... Score: 0 points 

RAS removal type  ........................................ Score: 0 points 

RAS control capability................................... Score: 5 points 

     Total Score .............................................. 7 points 

The plant scored well on surface overflow rates based on the current actual maximum monthly 
average daily flows and the available surface settling area, but was hindered by low scores that 
resulted from the rectangular configuration of the clarifier units and their relatively shallow depth. In 
particular, a score of -10 points was assessed due to the effluent weirs/launders being located at 
the end of the clarifiers. 

For the sludge handling capabilities, sludge controllability and the capabilities of each sludge 
handling unit process at the facility were assessed. The least capable sludge handling unit process 
was then used to determine a score for the facility based on the percent capability (available 
capacity). For Oak Orchard, the only applicable sludge handling system was the gravity sludge 
thickeners, which scored very well based on the sludge loading rates to the unit process. In terms of 
sludge controllability, the ability of a facility to measure its sludge quantities and sample the sludge 
was assessed. The sludge handling capabilities scores for Oak Orchard are as follows: 

Sludge controllability ..................................... Score: 3 points 

Sludge handling unit process capability ....... Score: 25 points 

     Total Score .............................................. 28 points 

Once each major unit process was evaluated and scored within the worksheet, two final values 
were assessed for the treatment plant. A total score consisting of the sum of scores from the 
evaluation of each unit process was tallied, and Oak Orchard was scored as a Type 2 facility.     

In addition, the “Overall Type” of the facility was determined.  This was based solely upon the 
lowest scoring result from each of the major unit processes, such that the unit process determined 
to be the weakest link for the facility would then decide the facility’s Overall Type rating. The Oak 
Orchard WWTP was assessed as a Type 2 facility by this criteria as well, since the lowest scoring 
major unit process was the secondary clarifiers (Type 2). 

A summary of the results from the USEPA’s CPE, including  the major unit process evaluations, is  
provided in Table 4-4. 

  

GHD | Oak Orchard WWTP Comprehensive Performance Evaluation, Onondaga County, NY   8616538.1  | 15 



 

 Table 4-4    Comprehensive Performance Evaluation Summary 

 Oak Orchard WWTP Point System for CPE 
Process Score Type Type 1 Type 2 Type 3 

Aeration basins N/A(1) N/A(1) 13 - 30 0 - 12 <0 
Secondary clarification 7 2 25 - 55 0 - 24 <0 
Sludge handling capabilities 28 1 10 - 30 0 - 9 <0 
  Total 35 2 60 - 115 20 - 59 <20 

 Overall Type (must be worst 
case from categories) 

 2    

 

(1)  N/A = Not applicable. 

 

Based on the evaluation criteria available in the USEPA’s CPE, only two of the three major unit 
processes could be evaluated for the Oak Orchard WWTP. A higher total score may have been 
possible if there had been an applicable worksheet for the HPO aeration basin. However, this major 
unit process provided no points to the total score, and only the secondary clarifiers and sludge 
handling capabilities categories could be utilized. The completed worksheets associated with these 
evaluation results have been included in Appendix B. 

4.3.2 Performance Limiting Factors 

The process at the Oak Orchard WWTP shown to have some limitations was secondary 
clarification. Its rating is primarily due to the rectangular construction of the tanks and the relatively 
shallow tank depths, which are less desirable based on the USEPA CPE method. The operators at 
the Oak Orchard WWTP mitigate these factors through the active application of liquid polymer as a 
settling aid to the process, as well as close attention to the secondary clarification process. The 
impact of this regimen is clearly indicated by the very low concentrations of effluent TSS historically 
recorded from the secondary clarifiers. In addition, these clarifiers were previously upgraded with 
baffles to improve performance, further mitigating these process limitations. The combination of 
these physical and operational modifications has yielded significant performance optimization for 
the functionality of the secondary clarification process, and has resulted in excellent effluent quality 
for the facility. 

The aeration basins could not be assessed properly utilizing the USEPA CPE method due to the 
specialized nature of the process. However, this unit process is a critical component of the Oak 
Orchard facility and plays a major role in the County’s efforts to re-rate the BOD treatment capacity 
of the plant. To better assess the treatment capacity of the biological treatment process at the Oak 
Orchard WWTP, process simulation modeling was performed and is presented in Section 5. 

4.3.3 Pending WWTP Improvements 

In addition to the items discussed above in this section, the County is currently in the process of 
implementing improvements to the Oak Orchard WWTP that will further enhance the facility’s 
performance. The additional improvements are as follows: 

 

GHD | Oak Orchard WWTP Comprehensive Performance Evaluation, Onondaga County, NY   8616538.1  | 16 



 

1. Influent Screening – The existing 1-inch spaced mechanical screening equipment is 
scheduled for replacement with new 3/8-inch spaced screening units.  This upgrade will 
provide improved screenings removal. 

2. Primary Clarification – The two existing primary clarifiers are being modified and partitioned 
to provide four primary clarifier units.  This will provide greater operational flexibility and will 
improve the primary clarification capacity when units are taken offline for service. 

 

  

GHD | Oak Orchard WWTP Comprehensive Performance Evaluation, Onondaga County, NY   8616538.1  | 17 



 

5. Biological Treatment Process 
Simulation Modeling 
5.1 BioWin Modeling – Treatment Capacity Evaluation 

A computer-based wastewater process simulation software package was utilized to further evaluate 
biological treatment process at the Oak Orchard WWTP. 

Process modeling of the Oak Orchard WWTP was performed using BioWin® Version 3.1 
(Envirosims) to evaluate and compare the relative treatment capacity improvement of the selected 
treatment alternatives, The model is a well-established and respected kinetic model based on 
International Water Association (IWA) activated sludge models, utilizing the IWA format for 
activated sludge models. It is capable of modeling the processes responsible for biological carbon, 
phosphorus, and nitrogen removal, including both activated sludge and fixed-film processes. It also 
has the ability to simulate the chemical reactions associated with phosphorus removal by 
precipitation with aluminum or iron salts.   

Developing a process-specific model requires an understanding of the various carbon, nitrogen, 
and phosphorus fractions in the influent wastewater.. Historical plant data was used in conjunction 
with a computer-based influent specification worksheet (provided by the modeling software 
development company) and information provided by the plant operations staff. 

For the purposes of this report, all modeling was performed using steady-state conditions.  No 
dynamic modeling was performed. 

5.1.1 Calibration Modeling 

Prior to performing any modeling of the selected treatment alternatives, a calibration model was 
developed and run to confirm that the BioWin model would be capable of achieving a reasonably 
accurate fit with the historic data. The calibration model was developed based on data from the Oak 
Orchard WWTP for March 2012. This period was selected based on its high loadings and cold 
wastewater temperatures. The model results indicated the calibration was successful in predicting 
the performance and output values of the actual treatment plant as compared to historical data. 
Figure 5-1 illustrates the configuration of the BioWin process model that was utilized for the project. 

Figure 5-1    BioWin Process Model Configuration 

 

  

Raw Infl HPO Zone 1 HPO Zone 2 HPO Zone 3 Effluent

Thickened Sludge (Waste)

Grit Removal

Grit

Alum

GHD | Oak Orchard WWTP Comprehensive Performance Evaluation, Onondaga County, NY   8616538.1  | 18 



 

5.1.2 Treatment Process Modeling 

Upon completion of the calibration modeling process, the model was used to simulate plant 
operations under a number of increased loading conditions at various temperatures corresponding 
with seasonal variations.  Modeling was conducted under multiple influent loading conditions to 
assess treatment performance and potential limitations under various operating conditions. The 
initial loading conditions modeled were based on the monthly average influent flows and loads to 
the plant from March 2012, which was a high loading month at the facility, with the highest UOD 
mass loading for the period of record.  This period was selected due to the high influent organic 
loading to the plant. In addition, the data from this period was generally representative of the typical 
influent characteristics for Oak Orchard. 

The following is a list of conditions used to perform all of the treatment scenario modeling: 
 

1. A maximum MLSS concentration of 5,500 mg/L was utilized based on historical operations 
and performance. 

2. The return activated sludge (RAS) flow was maintained at 5.6 mgd based on historical 
operations and discussion with the plant operators (no flow pacing of RAS). This RAS flow 
rate represents an approximate return rate of 60 to 85 percent based upon the raw influent 
wastewater flow rates modeled as part of this evaluation. 

3. A primary clarifier solids removal rate of 50 percent was utilized based on historic plant data 
and projected flow and loading increases being modeled. 

4. An influent alkalinity of 4.0 mmol/L was used based on data collected from the Oak Orchard 
WWTP influent wastewater. 

5. Based on calibration modeling results, the alum-to-phosphorus ratio was modified to more 
accurately simulate the historical performance of phosphorus removal through the primary 
clarifiers. 

6. Additional Seasonal Criteria 

 Winter 

— Minimum 30-day average aeration tank wastewater temperature (9.45°C). 

— Failure Indication: Total loss of nitrification, maintain sufficient solids retention time 
(SRT) safety factor. 

 Spring 

— Minimum 30-day average aeration tank temperature for late May (11.8°C) 

 Lowest average influent temperature in the month of May for the period of record 
(2010 – 2014). 

 May temperature selected to allow plant nitrification to fully develop preceding the 
mid-June SPDES permit period commencement for effluent ammonia and UOD. 

— Failure Indication: Compliance with ammonia and UOD limits, maintain sufficient SRT 
safety factor. 

 Summer 

— Typical summer wastewater temperature (20°C). 

GHD | Oak Orchard WWTP Comprehensive Performance Evaluation, Onondaga County, NY   8616538.1  | 19 



 

— Failure Indication: Compliance with ammonia and UOD limits, exceed available 
oxygen supply for aeration. 

To assess the potential treatment capacity increase opportunities for the Oak Orchard WWTP, the 
initial loading conditions from March 2012 (base model) were scaled up linearly by increasing the 
plant flow and maintaining the same constituent concentrations, such as CBOD, TSS, TKN, etc.  
The modeling results for each loading condition were then evaluated individually for adequate 
aerobic SRT, mixed liquor suspended solids (MLSS) concentrations, and effluent performance in 
relation to the plant’s historic performance. In this manner, the model was used to assess plant 
performance at increased loadings for each of the three seasonal scenarios modeled (winter, 
spring, summer).  

Modeling Results 

As presented above, three seasonal scenarios were modeled. For each scenario, specific failure 
indicators were used to assess the upper treatment limits of the Oak Orchard WWTP under those 
conditions. Based on the modeling results under all three seasonal conditions, the Oak Orchard 
WWTP was able to successfully accommodate additional BOD loadings above the currently 
established design capacity of 14,200 lbs/day BOD for the plant. This determination was achieved 
by utilizing the modeling results in conjunction with several other critical operating conditions for the 
treatment plant, such as SRT, effluent ammonia and UOD levels, etc. 

The outcomes of the seasonal modeling are shown graphically in Table 5-1. In this table, the 
incrementally increasing BOD and corresponding CBOD loadings are shown at the top. The 
seasonal models run are shown for winter, spring and summer. Areas of acceptable performance 
are indicated in green, and areas where limitations where encountered are shown in red. 

 

Table 5-1    Modeling Performance Results 
  BOD Rating Increase 

 

Current 
BOD Rating 20%(1)  26%   32%   38%   44%   50%   

BOD loading 
(lb/d) 

14,200 17,100 17,900 18,800 19,700 20,500 21,400 

CBOD loading 
(lb/d) 

11,500 13,900 14,500 15,200 15,900 16,600 17,300 

Winter condition    Limited nitrification 
Spring condition    Ammonia violation 
Summer condition   Oxygen limitation 

 
(1) Process modeling indicates an aerobic nitrification SRT safety factor of 1.6 under the spring 

condition, which was identified as the most limiting condition for the plant. 
 

 = Acceptable. 
 = Failure. 

Winter Conditions 

Under the winter modeling conditions, the cold wastewater temperatures slow down the rate of 
biological growth for the nitrifying bacteria in the system, which can cause a loss of nitrification.  

GHD | Oak Orchard WWTP Comprehensive Performance Evaluation, Onondaga County, NY   8616538.1  | 20 



 

Failure to maintain some partial nitrification in the plant through the winter months has occurred on 
occasion, resulting in difficulties in re-establishing the nitrifying biomass. This has also made it 
difficult to achieve compliance with the plant’s ammonia and UOD limits in the spring. 

Therefore, when modeling winter conditions at the Oak Orchard WWTP, the primary failure 
indicator used in the model was the total loss of nitrification. In addition, the SRT in the biological 
system was monitored and compared with the minimum SRT (SRTMIN) for nitrification. This yields 
an SRT safety factor by dividing the actual SRT by the SRTMIN for nitrification. 

Spring Conditions 

The spring modeling condition is likely the most critical operating condition for the Oak Orchard 
WWTP. With cold wastewater temperatures associated with spring snow melt, rain, and cool air 
temperatures, the plant is required to ramp up nitrification performance in order to achieve the 
ammonia and UOD treatment required by the SPDES permit. 

Therefore, for this modeling scenario, the primary failure indicator was a failure to achieve 
compliance with the effluent ammonia and UOD limits for the plant. Similar to the winter conditions, 
the system SRT was also monitored to maintain a minimum SRT safety factor. A minimum safety 
factor of approximately 1.6 was used under the spring operating conditions. 

Summer Conditions 

During summer operating conditions, the wastewater temperatures are no longer a limiting 
condition and thorough nitrification is achieved. Based on the modeling results generated from the 
summer modeling, the biological system was able to maintain full nitrification at significant levels of 